
 

PART LIST
 No. Parts No. Descri tion Q't No. Parts No. Descri tion Q't

1 7100-01 Valve Lever 1 40 7100-40 O-Rin  P6 1
2 7100-02 S rin  Pin 3x25 1  41-1   7100-41-1 Silencer 1
3 7100-03 Bod  Cover 1  41-2   7100-41-2 E ector Dust Free 1
4 7100-04 Conical Washer M3 2 42 7100-42 Screw M5x10 4
5 7100-05 Screw M3x8 2 43 7100-43 Su ort 4
6 7100-06 Bod 1 45 7100-45 Bearin  62002RS 1
7 7100-07 Re ulator 1 46 7100-46 Shoe 1
8 7100-08 O-Rin  P5 2 47 7100-47 Screw M4x6 6
10 7100-10 Retainin  Rin  E7 2 48 7100-48 Cli  Set 2
11 7100-11 Re ulator Lever 1 49 7100-49 5 Washer 1
12 7100-12 Screw M4x6 1 50 7100-50 Ca  Screw M5x10 1
13 7100-13 Valve Pin Incl. 14 1   51-1   7100-51-1 Non-Vacuum Pad Stick t e  

114 7100-14 O-Rin  Incl. 13 1   51-2   7100-51-2 Non-Vacuum Pad Velcro t e  
15 7100-15 Valve S rin  1   51-3   7100-51-3 Vacuum Pad Stick t e
16 7100-16 O-Rin  P8 1   51-4   7100-51-4 Vacuum Pad Velcor t e
17 7100-17 Valve Ca 1 52 7100-52 Screw M4x6 4
18 7100-18 PS-Ada ter 1   53-1   7100-53-1 Screw M5x8 4
19 7100-19 Screw M6x10 1 59 7100-59 C linder Set 1
20 7100-20 Conical Washer M6 1  59-1   7100-59-1 C linder 1
21 7100-21 Bearin  6000ZZ 1  59-2   7100-59-2 O-Rin   P7 1
22 7100-22 U-Bearin  Case 1  59-3   7100-59-3 S rin  Pin 3x5 1
23 7100-23 U-Side Plate 1  59-4   7100-59-4 S rin  Pin 3x5 1
27 7100-27 L-Side Plate 1  59-5   7100-59-5 S rin  Pin 3x5 1
29 7100-29 Bearin  6000ZZ 1 60 7100-60 Dust Hose Set Dust Free 1
31 7100-31 H/R Ke  3x13 1 61 7100-61 L-Bearin  Case 1
32 7100-32 L-Balancer 1 62 7100-62 Rotor Shaf 1
33 7100-33 Ca  Screw M5x15 1 63 7100-63 S c-Bearin  Case 1
35 7100-35 Felt Rin  1 64 7100-64 Felt Rin 22 1
36 7100-36 Bod  Packin  1 65 7100-65 Dust Ba 1
37 7100-37 Base Plate 1 66 7100-66 Rotor 1
38 7100-38 Ca  Screw M4x15 4 67 7100-67 Vane  5
39 7100-39 Screw M4x8 1 68 7100-68 Lock Washer 1

ST-7100-P-0611B-KM

MODELO 815
LIJADORA ORBITAL 74X145MM

p y p y
g ( )

p g (φ )   
y   j ( )

( ) ( )
( ) pp

y g ( )
g

g ( )  ( )
g g ( ) p

g φ
( ) p ( )

[ ]   ( yp )
g [ ]   ( yp )

p g   ( yp )
g ( )   ( yp )

p ( )
p   ( )

( ) y
( )   y

g ( )   g ( )
g   p g (φ )

  p g (φ )
  p g (φ )

g ( ) ( )
y ( ) g

t
p ( ) p g

g g ((φ )
y g g

p ( )
( )

Pol. Ind. Eitua nº52 Pab.5A - 48240 Berriz (Bizkaia)
Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es


	Sheet1

